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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17

Stress: 4000. psf
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constaont Load Step: 7 of 17
Stress: 2000. psf
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TIME CURVES

Constant Load Step: 8 of 17

Stress: 1000. psf
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

-+ Sample No.:

ub-1

Test Date: 6/8/07

Depth: 95.50°

| Test No.:

7546

Sample Type: Undisturbed

Elevation: 123.84'

Description: SILT (MH)

Remarks:
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1159 of 1625




CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

- Sample No.: UD-1

Test Date: 6/8/07

Depth: 85.50¢’

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step; 14 of 17

- Stress: 64000 psf
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ

4 Sample No.: UD-1 Test Date: 6/8/07 Depth: 95.50°
Test No.: 7546 Sample Type: Undisturbed Elevation: 123.84"

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ

Sample No.: UD~1 Test Date: 6/8/07 Depth: 95.50°

| Test No.: 7546 Sample Type: Undisturbed Elevation: 123.84°
i Description: SILT (MH)

Remarks:

1162 of 1625

Fri, 12-0CT-2007 08:50:56




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Yogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 6/8/07 Depth: 95.50°
Test No.: 75486 Sample Type: Undisturbed Elevation: 123.84'
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

| Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

| Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84’

“ Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

-t Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84'

“ Description: SILT (MH)

Remarks:

Fri, 12-0CT-2007 08:51:04
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 42.49 42.60
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 75.81 80.87
Compression Index: 0 Saturation, % 93.76 106.08
Diameter: 2.5 in Height: 1 in Void Ratio 1.22 1.08
LL: 93 PL: 47 Pl: 46 GS: 2.70

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 6/8/07

Depth: 95.50°

Test No.: 7546

Sample Type: Undisturbed

Elevation: 123.84’

“ Description: SILT (MH)

Remarks:

Fri, 12-0CT-2007 08:51:04
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 6/8/07 Depth: 95.50°
Test No.: 7546 Sample Type: Undisturbed Elevation: 123.84°
Soil Description: SILT (MH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sqg«Rt. Log Sa.. Rt Log Ave,
pst in % min min £t~2/day ft"2/day ft~2/day
1 100 0.003465 1.216 0.35 0.2 0.2 2.45e+000 3.22e+000 2.78e+000
2 500 0.01035 1.200 1.03 0.1 0.0 4.01e+000 0.00e+000 4.01e+000
3 1e+003 0.01455 1.181 1.45 0.8 0.0 6.12e-001 0.00e+000 6.12e-001
4 2e+003 0.022 Py 2 .20 0.3 0.1 1.53e+000 7.26e+000 2.52e+000
5 4e+003 0.03069 1.155 3.07 1.8 0.0 2.63e-001 0.00e+000 2.63e-001
6 8e+003 0.04028 1.134 4.03 0.4 0:2 1.16e+000 2.01le+000 1.47e+000
7 2e+003 0...03217 1.152 3.22 0.1 0.1 3.26e+000 4.23e+000 3.68e+000
8 1le+003 0.02808 l.161 2.81 0.6 0.1 8.08e-001 3.42e+000 1.31e+000
9 2e+003 0.02981 1.157 2.98 0.2 0.0 2.01e+000 0.00e+000 2.01e+000
10 4e+003 0.03386 1.148 3:39 6.2 0.1 2.45e+000 5.82e+000 3.45e+000
11 8e+003 0.04139 10130 4.14 0.2 il 2.67e+000 7.57e+000 3.94e+000
12 1.6e+004 0.05263 1.106 5.26 0.4 0.1 1.25e+000 3.15e+000 1.79e+000
13 3.2e+004 0.07165 1.064 7.16 0.5 (18] §.88e-001 3.35e+000 1.40e+000
14 6.4e+004 0.1129 0.973 11.29 1.6 1.1 2.58e-001 3.82e-001 3.08e-001
15 1.6e+004 0.09822 1.005 9.82 0.1 0.0 7.63e+000 1.25e+001 9.49e+000
16 4e+003 0.07946 1.047 7.95 1.7 0.0 2.48e-001 0.00e+000 2.48e-001
17 1e+003 0.06261 1.084 6.26 5.7 0.6 7.45e-002 0.00e+000 7.45e-002
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ Aé) /@égﬁ/ﬂ:’}m

1 Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

Description: CLAY, Silty (CL-ML)

(Visual)

Remarks:

Fri, 12-0CT-2007 08:51:31
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, % 28.27 25.91
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 93.34 102.7
Compression Index: 0.19 Saturation, % 94.72 109.08
Diameter: 2.5 in Height: 1 in Void Ratio 0.81 0.64
[Ls e RLs === Pl === GS: 2.70

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: B

Checked By: HJ

o joi2de]

ot

+ Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

7 | Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84’

| Description: CLAY, Silty (CL-ML) (Visual)

Remarks: Cr= 0.028

Wed, 24-0CT-2007 08:42:47
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CONSOLIDATION TEST DATA
SUMMARY REPORT

o
©

b ool B ol 3 1 1 | A, (RS, SN SR SO
[ S TR T - T I s

VOID RATIO
(& @
~ (o4}
I‘llllllllllll!l!ti!r\ll!lillll

=
o))
|

| S TR N S SN T T |

I\IIIIIIIIIIIIIIYJ!I

lIIIIllIllIIIlIlI!I

T T 1 T T T 17T

0.5 R e e e
100 1000

VERTICAL STRESS, psf

100000

102 1 1 TN A S | ! 1‘115'!

i IR RS

2

! i |llHIl

Cv, ft"2/day

(@]
©

sl

T 1T T 11117

T ‘Ill|!||

T l]!]llll

|
‘ .
T

107

100
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Project: Vogtle COL Location: B-3035

Project No.: 6141060286

Boring No.: B-3035 Tested By: BM

Checked By: HJ (Léf fc}/{f@/;;

A

Sample No.: UD-3 Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548 Sample Type: Undisturbed

Elevation: 85.84"

Description: CLAY, Silty (CL-ML) (Visual)

Remarks: Cr= 0.028
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, % 28.27 25.91
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 93.34 102.7
Compression Index: 0.19 Saturation, % 94.72 109.08
Diometer: 2.5 in Height: 1 in Void Ratio 0.81 0.64
LL; s Ply == Pl == GS: 2.70
Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ ,‘!:f m/gg?/o

Sample No.: UD-3 Test Date: 6/08/07

Depth: 133.50

~—d

Test No.: 7548 Sample Type: Undisturbed

Elevation: 85.84’

Description: CLAY, Silty (CL-ML) (Visual)

Remarks: Cr= 0.028
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CONSQLIDATION TEST DATA

Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ

Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50°

Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84"

Soil Description: CLAY, Silty (CL-ML) (Visual)
Remarks: Cr= 0.028

Applied Final Void Strain T50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End S B Log S¢.RE. Log Ave.

pst in % min min ftr2/day ft~2/day ft~2/day

1 100 0.001537 0.803 0.15 0.7 00 6.85e~001 0.00e+000 6.85e-001

2 500 0.01051 0.787 1,106 0.1 B 3.70e+000 3.98e+000 3.83e+000

3 1e+003 0.01692 0.775 1.69 0.4 0.2 1.32e+000 3.02e+000 1.84e+000

4 2e+003 0.02504 0.761 2,50 0.4 0.2 1.07e+000 2.58e+000 1.51e+000

5 4e+003 0.0354 0.742 3.54 0.6 0.1 7.52e~-001 4.10e+000 1.27e+000

6 8e+003 0.04894 0.717 4.89 0.3 Bleo2 1.40e+000 2.72e+000 1.85e+000

7 2e+003 0.04092 0.732 4.09 0.3 0.1 1.76e+000 6.47e+000 2.77e+000

8 1e+003 003613 0.741 3 6L .9 0.8 2.40e-001 6.00e~-001 3.43e-001

9 2e+003 0.03832 0.737 3.83 0.3 0.0 1.52e+000 0.00e+000 1.52e+000

10 4e+003 0.04281 05,729 4.28 0.2 0.0 1.89e+000 0.00e+000 1.89e+000
11 8e+003 0.04979 0.716 4.98 0.1 0.0 4.06e+000 0.00e+000 4.06e+000
12 1.6e+004 0.06785 0.683 6.78 0.4 Do 1.19e+000 0.00e+000 1.1%9e+000
1.3 3.2e+004 0.0946 0.635 9.46 0.7 0 6.32e~-001 3.1%e+000 1.05e+000
14 6.4e+004 0.1303 0.570 13.03 0.7 43 5.59%9e-001 1.23e+000 7.68e-001
15 1.6e+004 0.1204 0.588 12.04 0.0 0..10 1.41e+001 0.00e+000 1.41e+001
16 4e+003 0.1056 0.615 10.56 0.8 0.1 4.82e-001 2.70e+000 8.18e-001
17 1le+003 0.09111 0.641 9:11 3.5 0.0 1.16e~-001 0.00e+000 1.16e-001
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 17

Stress: 100. psf
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Project: Vogtie COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Test Date: 6/08/07

Depth: 133.50’

'}Scmple No.: UD-3
| Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

1 Description: CLAY, Silty (CL-ML)

(Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Vogtie COL Location: B-3035 Project No.: 6141060286

Boring No.: B~3035 Tested By: BM Checked By: HJ

| Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50°

'/ Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84"

't Description: CLAY, Silty (CL-ML) (Visual)

Rermarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

<] Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

| Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84'

Description: CLAY, Silty (CL~ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:32
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000, psf
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Project: Vogtle COL Location: B~-3035 Project No.: 6141060286

Boring No.: B-3035 Tested By: BM Checked By: HJ

Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50°

Elevation: 85,84’

Test No.: 7548 Sample Type: Undisturbed

i Description: CLAY, Silty (CL-ML) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17

Stress: 4000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

« Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84’

Description: CLAY, Silty (CL-ML)

(Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Vogtle COL Location: B~3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50°
Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84"
Description: CLAY, Siity (CL-ML) (Visual)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

| Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:32
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 1000. psf

W

lIIlllllI!lIlIJlJlIJJJJIllIliIlllllllliljjll]llll!lllllllll

STRAIN, %

! co1o L !

gl ! Il

-
-
-

i bt e - OO
e AN MR R Lo Nt e
o s ooy

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

Ill)llllllll!ll!l!l!llllll]ll!l

6 H T T 1T l;i ; l ; ; ;1;|i ; T ; T ;;lii ; 1 | ; l;l;i T ; ; T ; l;;
0.01 0.1 1 10 100 1000
TIME, min
O 1 1 L 1 1 1 1 1 1 ! 1 11 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 l 1 1 1 1 1 1 1 | 1 1 122 | 1 1 1 1 i 1 1 1 1 1 1 11 4
3 =
: :
1 e s e e i S -
2_: ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, :;.
. 5
Z ] -
z 3+ t=
o a -
T o
3 — I RS NP PP N S PP =
E PP —— : g E
7 .@——-4!5'"‘9'@ =
53& -
53 -
6 = T 17 1T 1T 1T ¢ 1 171 l 1 1 rrrirr i T 1T 17T T 1T T i 1 1T 1T 11 1 17T i T 1T T 17T 17T T l mrrrr 11171 -

0

2 4 6 8

SQUARE ROOT of TIME, min

10 12

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

! Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50’

| Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84’

{ Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:32
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84’

Description: CLAY, Silty (CL-ML)

(Visual)

Remarks:

Fri, 12-0CT-2007 08:51:32
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50°
| Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84’
| Description: CLAY, Silty (CL-ML) (Visual)
Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

Stress: 8000. psf
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Project: Vogtle COL

Location; B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Sample Type: Undisturbed

Elevation: 85.84'

1 Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:33
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

.| Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

| Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12~0CT-2007 08:51:33
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf

Illllli 1 llJlllll ! ) SRR (A P JO N L Lot ol

I!|Il!III?ll|Ill!li!lllllllllllllll’l

STRAIN, %
o

10

Ill!lI)Il!l!!l|l|ll!lIlllI!0Ill‘ll!llll‘l\lli'llllx]IIIKI\J

12 ]
0.01 0.1 1 10 100 1000
TIME, min

!llllli T T T T 7T

|
|Ill|!5l!|lli|IIIIIIII!I!I]!III!III?I!I'IIlQl!III

OI!CIED!I!I

STRAIN, %
)

o]

]

Il!llllllll!ll!l(ll‘l!

!l|I!(lOl!lliOl!!’!Iellll!!lII|||ll|1II|¢1IIII!I||IIII|IIII

N

|lllllll|illl|lllllllelllIll[lllllIlllllllIllll!lllllll(Yl

0 S| 10 15 20 25 30
SQUARE ROQT of TIME, min

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

| Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

| Test No.: 7548

Sample Type: Undisturbed

Eievation: 85.84°

Description: CLAY, Silty (CL-ML) {Visual)

Remarks:

Fri, 12-0CT-2007 08:51:33
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 17
Stress: 64000 psf
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Project: Vogtle COL Location: B~3035 Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50
Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84"
Description: CLAY, Silty (CL-ML) (Visual)
Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 15 of
Stress: 16000 psf
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Project: Vogtle COL Location: B-3035

Project No.: 6141060286

Boring No.: B~3035 Tested By: BM

Checked By: HJ

Sample No.: UD-3 Test Date: 6/08/07

Depth: 133.50°

| Test No.: 7548 Sample Type: Undisturbed

Elevation: 85.84°

; Description: CLAY, Silty (CL-ML) (Visual)

Remarks:
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TIME CURVES

Constant Load Step: 16 of 17

Stress: 4000. psf

CONSOLIDATION TEST DATA
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Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

i Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84’

Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:33
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vogtie COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

| Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

| Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:33
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Project: Vogtle COL Location: B-3035 Project No.: 6141060286

Boring No.: B-3035 Tested By: BM

Checked By: HJ

Sample No.: UD-3 Test Date: 6/08/07

Depth:

133.50°

Test No.: 7548 Sample Type: Undisturbed

Elevation: 85.84"

1 Description: CLAY, Silty (CL~-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:46
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 0 psf Water Content, % 28.27 25.91
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 93.34 102.7
Compression Index: O Saturation, % 94.72 109.08
Diameter: 2.5 in Height: 1 in Void Ratio 0.81 0.64
| Ph: === Pl: =~- GS: 2.70

Project: Vogtle COL

Location: B-3035

Project No.: 6141060286

Boring No.: B-3035

Tested By: BM

Checked By: HJ

Sample No.: UD-3

Test Date: 6/08/07

Depth: 133.50°

Test No.: 7548

Sample Type: Undisturbed

Elevation: 85.84°

1 Description: CLAY, Silty (CL-ML) (Visual)

Remarks:

Fri, 12-0CT-2007 08:51:46
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3035 ) Project No.: 6141060286
Boring No.: B-3035 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 6/08/07 Depth: 133.50’
Test No.: 7548 Sample Type: Undisturbed Elevation: 85.84°
Soil Description: CLAY, Silty (CL-ML) (Visual)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End See Rk Log SepRE . Log Ave.
psf in % min min ftr2/day ft~2/day ft~2/day
1 100 0.001537 0.803 0.15 0.7 0.0 6.85e-001 0.00e+000 6.85e-001
2 500 0.01051 0.787 1.05 0wl Dyl 3.70e+000 3.98e+000 3.,83e+000
3 1le+003 0.01692 0.775 1.69 0.4 0.2 1.32e+000 3.02e+000 1.84e+000
4 2e+003 0.02504 0.761 2.50 0.4 Qi 1.07e+000 2.58e+000 1.51e+000
8 4e+003 0.0354 0.742 3.54 0.6 0.1 7.52e-001 4,10e+000 1.27e+000
6 8e+003 0.04894 0.717 4,89 043 0.2 1.40e+000 2.72e+000 1.85e+000
7 2e+003 0.04092 0.732 4,09 0.3 0.1 1.76e+000 6.47e+000 2.77e+000
8 le+003 0.03613 0.741 3.61 Ls9 0.8 2.40e-001 6.00e~-001 3.43e-001
9 2e+003 0.03832 0.737 3.83 0.3 0.0 1.52e+000 0.00e+000 1.52e+000
10 4e+003 0.04281 0.729 4,28 02 0.0 1.89e+000 0.00e+000 1.89e+000
11 8e+003 0.04979 0.716 4.98 0.1 0.0 4.06e+000 0.00e+000 4.06e+000
12 1.6e+004 0.06785 0.683 6.78 0.4 0.0 1.19e+000 0.00e+000 1.19e+000
13 3.2e+004 0.0946 0.635 9.46 0.7 0.1 6.32e-001 3.19e+000 1.05e+000
14 6.4e+004 0.1303 0.570 13.03 0.7 0.3 5.59%9e-001 1.23e+000 7.68e~001
15 1.6e+004 0.1204 0.588 12.04 0.0 0.0 1.41e+001 0,00e+000 1.41e+001
16 4e+003 0.1056 0.615 10.56 0.8 0.1 4.82e-001 2.70e+000 8.18e-001
17 1le+003 0.09111 0.641 9,11 345 0.0 1.16e-001 0.00e+000 1.16e-001
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: I ) po/faok

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

Test No.: 7556

Sample Type: Undisturbed

Efevation: -29.62'

Description: SAND (SP) (Visual)

Remarks:

Thu, 11-0CT-2007 16:12:59
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.01e+004 psf Water Content, % 16.47 16.10
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 106.7 116.1
Compression Index: 0.075 Saturation, % 79.22 100.30
Diameter: 2.5 in Height: 0.9996 in Void Ratio 0.55 0.43
LLY —m PL: ——— Plg e GS: 2.65
Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HI LT [e/2ofn
s .| Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°
MACTEC Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

| Description: SAND (SP) (Visual)

Remarks: Cr= 0.006
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-4001

Project No.: 6141 069286

Boring No.: B-4001

Tested By: BM

Checked By: Hi A2 fp [ou/p]

o

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62’

“MACTEC

Description: SAND (SP) (Visual)

Remarks: Cr= 0.006

Wed, 24-0CT-2007 09:45:22
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.01e+004 psf Water Content, % 16.47 16.10
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 106.7 116.1
Compression Index: 0.075 Saturation, % 79.22 100.30
Diameter: 2.5 in Height: 0.9996 in Void Ratio 0.55 0.43
Ly == PLi === Plg ——= GS: 2.65

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

2 iolaok]

| Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50’

. Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62’

"] Description: SAND (SP) (Visual)

Remarks: Cr= 0.006

Wed, 24-0CT-2007 09:45:22
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ
Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50"
Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62'
Soil Description: SAND (SP) (Visual)
Remarks: Cr= 0.006
Applied Final void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sg.Rt Log Sg.Rt. Log Ave.
pst in % min min ft~2/sec ft"2/sec ft~2/sec
1 100 0.003574 0.545 0.36 0.2 0.1 3.05e-005 4.56e-005 3.66e-005
2 500 0.02071 0.519 2.07 03 0.0 1.87e-005 0.00e+000 1.87e-005
3 1e+003 0.02553 0.511 2.55 0.1 0.1 8.07e-005 8.19e-005 8.13e-005
4 2e+003 0.03055 0.504 3.06 0.1 0.0 9.24e-005 1.37e-004 1.10e-004
5 4e+003 0.03951 0.490 395 0.0 0.0 1.31e-004 0.00e+000 1.31e-004
6 8e+003 0.04865 0.476 4.87 0.0 0.0 1.64e-004 0.00e+000 1.64e-004
7 1.6e+004 0.05994 0.458 6.00 0.0 0.0 1.69e-004 0.00e+000 1.6%e-004
8 4e+003 0.05711 0.462 5.71 0.0 0.0 2.59e-004 0.00e+000 2.59e~004
9 1e+003 0.05558 0.465 556 0.0 0.0 1.60e-004 0.00e+000 1.60e-004
10 2e+003 0.05497 0.466 5..50 0.0 0.0 1.70e-004 0.00e+000 1.70e-004
11 4e+003 0.05574 0.465 5.:58 0.0 0.0 2.95e-004 0.00e+000 2.95e-004
12 8e+003 0.05787 0.461 5.79 0.0 0.0 2.87e-004 0.00e+000 2.87e-004
13 1.6e+004 0.06232 0.454 6.23 0.0 0.0 2.64e-004 0.00e+000 2.64e-004
14 3.2e+004 0.07428 0.436 7.43 0.0 0.0 2.22e-004 0.00e+000 2.22e-004
15 6.4e+004 0.0914 0.409 9.14 G.0 0.0 1.60e-004 0.00e+000 1.60e-004
16 1.6e+004 0.08918 0.413 892 0.0 0.0 1.60e-004 0.00e+000 1.60e-004
17 4e+003 0.08463 0.420 8.47 0.0 0.0 2.42e-004 0.00e+000 2.42e-004
18 1e+003 0.08097 0.425 8.10 0.0 0.0 9.78e-005 0.00e+000 9.78e-005
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 18
Stress: 100. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

.\ Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

Description: SAND (SP) (Visual)

Remarks:

Thu, 11-0CT-2007 1
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 2 of 18
Stress: 500. psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50'

Test No.: 7556

Sample Type: Undisturbed

Eievation: -29.62’

Description: SAND (SP) (Visual)

Remarks:

Thu, 11-0CT-2007 16:12:59
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B~4001 Project No.: 6141060286

Boring No.: B~4001 Tested By: BM Checked By: HJ

! Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50"

Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62'

1 Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B~4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

Sampie No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

est No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

| Description: SAND (SP) (Visuaf)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B~4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

4 Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62°

1 Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf
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Project: Vogtie COL Location: B-4001

Project No.: 61410680286

Boring No.: B-4001 Tested By: BM

Checked By: HJ

Sample No.: UD-10 Test Date: 5/31/07

Depth: 248.50°

1 Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62’

| Description: SAND (SP) (Visual)
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4.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 18
Stress: 16000 psf
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Project: Vogtle COL

L.ocation: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

4 Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

| Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62'

‘| Description: SAND (SP)  (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 18
Stress: 4000. psf

56 E 1 l‘ } f lel‘ I ! i ! I 1 II[ I‘ i ! i , Il‘il‘ 1 ! J I i I | i‘ !‘ ! l ] |‘ i !i
3 006 05— GO — OG5 OO O Eb ooy 2
5.8 : ; WHRRETE : e e -
6.0 B
x ] c
b= E =
2 62 e i —
14 J
= ]
u ]
6.4 3
6.6
6.8 T e T T —
0.01 0.1 1 10 100
TIME, min
5.6 A G PR SO N A o l‘ 1 X E b a4 ¥ ook | Lichkododad kb ! PO (el (e L 0 I SO DN ‘ ; B S, U o g O R (S ’ ) S N SV [P (TS TR ISR O |
g ?‘@W)—@M@M 5 G ey -—e}_ﬂwm@“@”@/@—@—éf—@wemgﬂ_ By i
E :
6.0 :__
3 g 5
= 7 C
Z 6.2 =
® ] o
— . -
(%) E E
Bl =
v é
6.6—? 3_
6»8 - LI A U HRNE B R D B 1 [ T T 1 T i 7177 i LI E A E A B S B § l L L A S N | l L2 A R I B B | ! I L L -
0 2 4 6 8 10 12
SQUARE ROOT of TIME, min
Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ
.| Sampie No.: UD-10 Test Date: 5/31/07 Depth: 248.50°
| Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’
Description: SAND (SP) (Visual)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-4001

Project No.: 6141060286

Boring No.: B-4001 Tested By: BM

Checked By: HJ

| Sample No.: UD-10 Test Date: 5/31/07

Depth: 248.50°

| Test No.: 7556 Sample Type: Undisturbed

Elevation: -29.62'

I Description: SAND (SP) (Visual)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62°
Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
Stress: 4000. psf
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Project: Vogtle COL l.ocation: B-4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

| Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

1 Description: SAND (SP) (Visual)
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 18

w
W

Stress: 8000. psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B~4001

Tested By: BM

Checked By: HJ

| Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

I Test No.: 7556

Sample Type: Undisturbed

Elevation: -28.62’

| Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B~4001 Tested By: BM Checked By: HJ

Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

i Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’
Description: SAND {SP) (Visual)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62’

Description: SAND (SP) (Visual)

Remarks:

Thu, 11-0CT-2007 16:13:01
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 18
Stress: 64000 psf
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Boring No.: B-4001 Tested By: BM Checked By: HJ
| Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°
Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

| Description: SAND (SP) (Visual)
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8.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

4 Sample No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

| Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

" Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtie COL

Location: B-4001

Project No.: 6141060286

Boring No.: B~4001

Tested By: BM

Checked By: HJ

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50’

v Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62’

Description: SAND (SP) (Visual)

Remarks:

Thu, 11-0CT-2007 16:13:01

1214 of 1625




8.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf

dooode b f LR

8.2

STRAIN, %

v bevererene b bevpnes e b

L IIIIIII 1 1 1llilll Il 1

LRI

9.2 T T T T
0.01 0.1 10 100 1000
TIME, min

80 } s s, s, PN SR [PV (R A | ! { SO0 IS S S PO U . | l Lokissdanikdinbodbamdind ! | S S Y I S P T bclaldaddaBadad 1 KU AR N SO NS OB O D |
g M IR SR S VNP U Y S S 4 .%_,@,_4r.e>—‘<9~~6~e~é..%ey@»@ é
8.2 A O S S S .
8.4—3‘ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, E_
b s =
z ] C
Z BB e —
o ] o
f— - L
(93] = i
8.8 3 =
9.0 4 2
92 = 1 1 1 1177 i [ANNE B D B A R A | i T 1T T T 17T T ‘ T 1T | L AN S A D I B N B | ! T T 1717177 .
0 2 4 6 8 10 12

SQUARE ROOT of TIME, min

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

| Sample No.: UD-10

Test Date: 5/31/07

Depth: 248,50’

Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.82’

| Description: SAND (SP) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

| Sampie No.: UD-10 Test Date: 5/31/07 Depth: 248.50°

j Test No.: 7556 Sample Type: Undisturbed Elevation: -29.62’

| Description: SAND (SP) (Visual)
Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
Overburden Pressure: 0 psf Water Content, % 16.47 16.10
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 106.7 1186.1
Compression Index: O Saturation, % 79.22 100.30
Diameter: 2.5 in Height: 0.2986 in Void Ratio 0.55 0.43
LL: === Pl == Py === GS: 2.65

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B~4001

Tested By: BM

Checked By: HJ

Sample No.: UD-10

Test Date: 5/31/07

Depth: 248.50°

Test No.: 7556

Sample Type: Undisturbed

Elevation: -29.62'

Description: SAND (SP) (Visual)

Remarks:
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Project: Vogtle COL
Boring No.:

Sample No.: UD-10

Test No.:

Soil Description: SAND (SP) (Visual)
Remarks:

W -doy U WM

oW =

7556

Applied
Stress
pst

100

500
1e+003
2e+003
4e+003
8e+003
.6e+004
4e+003
le+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
.6e+004
4e+003
1e+003

B-4001

Final
Displacement
in

0.003574
0.02071
0.02553
0.03055
0.03951
0.04865
0.05994
0.05711
0.05558
0.05497
0.05574
0.05787
0.06232
0.07428

0.0914
0.08918
0.08463
0.08097

CONSOLIDATION TEST DATA

Location: B-4001
Tested By: BM
Test Date: 5/31/07

Sample Type:

Void
Ratio

0.545
0.519
0.511
0.504
0.490
0.476
0.458
0.462
0.465
0.466
0.465
0.461
0.454
0.436
0.409
0.413
0.420
0.425

Strain

at End 5q.

o0e

OO WTOU LTS WWNDNDO
(&)
o

1218 of 1625

Undisturbed

T50 Fitting

Rt. Log
min min
0.2 0.1
0.3 0.0
0.1 0.1
0.1 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0
6.0 0.0
0.0 0.0
0.0 0.0
0.0 0.0

Project No.:
Checked By: HJ
248.50"
-29.62°

Depth:
Elevation:

ON NN E RN OO W

6141060286

Coefficient of Consolidation

5g.Rt.

ft~2/sec

.05e-005
.87e-005
.07e-005
.24e-005
.31e-004
.64e-004
.69e-004
.5%e~-004
.60e-004
.70e-004
.95e-004
.87e-004
.64e-004
.22e-004
.60e-004
.60e-004
.42e-004
.78e-005

OO0 O0COOCODODOOOOE 0O

Log

ft~2/sec

.56e-005
.00e+000
.19e-005
.37e-004
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
,00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000

ON NN RN R N R R W

Ave.,
ft"2/sec

.66e-005
.87e-005
.13e-005
.10e-004
.31e-004
.64e-004
.69e-004
.59e-004
.60e-004
.70e-004
.95e-004
.87e-004
.64e-004
.22e-004
.60e-004
.60e-004
.42e-004
.78e-005



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ [,b i(j{?;ﬁ/,;q
4 Samplie No.: UD-13 Test Date: 5/31/07 Depth: 308.50° ’
| Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

! Description: CLAY (CL)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ () fopufo)

| Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

| Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

‘i Description: CLAY (CL)

Remarks: Cr= 0.017

Wed, 24-0CT-2007 09:46:00
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CONSOLIDATION TEST DATA
SUMMARY REPORT

0.55

0.50

lAt'lllllIlIllIllll

VOID RATIO
o
N
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|

PN TN TR TN TSN AU AT W U Y Y M W

2

o

O
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0.30 -] . ] i . ;.i;;;i , ettt
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.41e+004 psf Water Content, % 16.73 17.94
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 114.2 121.2
Compression Index: 0.055 Saturation, % 96.52 126.28
Diameter: 2.5 in Height: 1 in Void Ratio 0.46 0.38
LL: 49 PL: 22 Pl: 27 GS: 2.68

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

) 1oolr

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50’

Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

/MACTEC

Description: CLAY (CL)

Remarks: Cr= 0.017

Wed, 24-0CT-2007 09:46:00
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.41e+004 psf Water Content, % 16.73 17.94
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 114.2 121.2
Compression Index: 0.055 Saturation, % 96.52 126.28
Diameter: 2.5 in Height: 1 in Void Ratio 0.46 0.38
LL: 49 PL: 22 Pl: 27 GS: 2.68

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

B by

| Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50’

{ Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

3 Description: CLAY (CL)

Remarks: Cr= 0.017

Wed, 24-0CT-2007 09:46:12
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Project: Vogtle COL
Boring No.: B-4001

Sample No.: UD-13

Test No.:

7558

Soil Description: CLAY (CL)

Remarks:

W do U Wi

Cr= 0.017

oW e

Applied
Stress
pst

100

500
1e+003
2e+003
4e+003
8e+003
.6e+004
4e+003
1e+003
2e+003
4e+003
8e+003
. 6e+004
.2e+004
.de+004
. 6e+004
4e+003
1e+003

Final
Displacement
in

0.003797
0.01705
0.02526

0.0323

.04122

.04955

.06079

.05485

.04688

.04851

.05202

.05653

.06248

.07216

.0847¢

.07859

.06833

.05724

[eNeNolololoNololeRoloNoNoNe]

COO0CO0OOCCOOCODCOOOOOOO

CONSOLIDATION TEST DATA

Location: B-4001
Tested By: BM
Test Date: 5/31/07
Sample Type: Undisturbed

Strain

at End Sqg.

%

-]

0.38
1,73
2.53

1223 of 1625

T50 Fitting

BRE. Log
min min
0.1 0.1
0.4 0.1
1:2 0.0
3.4 0.0
2.8 0.0
4.5 0.0
0.9 0.0
1.0 0.0
3.7 0.0
4.7 0.0
0.8 0.0
0.7 0.0
0.7 0.1
0.4 0.0
0.4 0.0
0.0 0.0
1.3 .1
6.0 0.0

Project No.:

6141060286

Checked By: HJ

Depth:
Elevation:

O W ~d 0 U1 s oy

308.50°
-89.62

Coefficient of Consolidation

Sqg.Rt.

F+A

t"2/sec

.05e-005
.26e-005
.3%9e-006
.5%e-006
.86e-006
.16e-006
.90e-006
.28e-006
.40e-006
.11le-006
.07e-006
.80e-006
.71e-006
.21e-005
.31e-005
.54e-004
.90e-006
.32e-007

O OO0 OO OOOOOC U

Log
ft~2/sec

.83e-005
.51e-005
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.20e-005
.00e+000
.00e+000
.00e+000
.52e-006
.00e+000

Ave.
ft~2/sec

.42e-005
.05e-005
.39e-006
.59e-006
.86e~006
.16e-006
.90e-006
.28e-006
.40e~006
.11e~006
.07e~006
.80e-006
.30e-005
.21e~-005
.31e-005
.54e-004
4.19e-006
8.32e-007

e R e N =0, IS, I SR SRS e



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 18
Stress: 100. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

.| Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50’

[ Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 18
Stress: 500. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50

Test No.: 7558 Sample Type: Undisturbed Elevation: ~-89.62
Description: CLAY (CL)

Remarks:
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1.6

CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 3 of 18
Stress: 1000. psf

| L T T N B |
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

k | Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

| Description: CLAY (CL)

Remarks:

Thu, 11-0CT-2007 16:13:34
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

Sampie No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 18

Stress: 4000. psf

3.6

STRAIN, %

3.8

4.0

lllll!!I]II]llll]il'l]]]lllll!illlkl]ﬁ]Illll\il!‘IiI!SlIlLL

S SR SR e L gl

1i||||lll!l||1‘lllllllI(lll||Il!lll!ill!lllll]{l||l

TTTTTT

4.2 ;
0.01

3.0

| I S T T N A B

T ;

0.1

—
1 10
TIME, min

liililtlli’ilill!!llll

LI T A A

10

ixl(iii T T

100

T T

o
o

3.4

3.6

STRAIN, %

3.8

4.0

B TN N TN SN T T

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

,,,,,,,,,,,

I4|11111|lf:||xllllxi

IlIIIIIIIIIlIll|ll|III]I||II(;|III!Illl!!lllllllllil)l!|lll

4.2
0

8

llllIlllllillIllllllillllllllltlllllIlllilllllllllilllllllll

10 15

SQUARE ROQT of TIME, min

20 25 30

Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

Description: CLAY (CL)

Remarks:

Thu, 11-0CT-2007 16:13:34
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ
| Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°
| Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

i Description: CLAY (CL)

Remarks:
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4.5

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7 of 18

Stress: 16000 psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

Description: CLAY (CL)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 18

Stress: 4000. psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50"

1 Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

Description: CLAY (CL}

Remarks:

Thu, 11-0CT-2007 16:13:34




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 18
Stress: 1000. psf
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Project: Vogtie COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)
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4.5

STRAIN, %

5.0

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 18

Stress: 2000. psf
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Project: Vogtle COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

Description: CLAY {CL)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ
Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50’
Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Locd Step: 12 of 18
Stress: 8000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

Description: CLAY (CL)

Remarks:
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n
N

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 135 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B~4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

4| Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50'
Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Project: Vogtle COL Location: B~4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 18
Stress: 64000 psf
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Project: Vogtie COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

| Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

1 Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

1 Description: CLAY (CL)

Remarks:
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Thu,

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtie COL Location: B-4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

{ Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

Description: CLAY (CL)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286

Boring No.: B-4001 Tested By: BM Checked By: HJ

{ Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

| Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

| Description: CLAY (CL)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ

| Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50°

| Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62

| Description: CLAY (CL)
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-4001 Project No.: 6141060286
Boring No.: B-4001 Tested By: BM Checked By: HJ
Sample No.: UD-13 Test Date: 5/31/07 Depth: 308.50"
Test No.: 7558 Sample Type: Undisturbed Elevation: -89.62
Description: CLAY (CL)
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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0.30 i T B S e
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 0 psf Water Content, % 16.73 17.94
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 114.2 121.2
Compression Index: O Saturation, % 96.52 126.28
Diameter: 2.5 in Height: 1 in Void Ratio 0.46 0.38
LL: 49 Pl: 22 Pl: 27 GS: 2.68

Project: Vogtie COL

Location: B-4001

Project No.: 6141060286

Boring No.: B-4001

Tested By: BM

Checked By: HJ

Sample No.: UD-13

Test Date: 5/31/07

Depth: 308.50°

Test No.: 7558

Sample Type: Undisturbed

Elevation: -89.62

Description: CLAY (CL)

Remarks:
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Project: Vogtle COL
Boring No.: B-4001

Sample No.:
Test No.:

UD-13
7558

Soil Description: CLAY (CL)

Remarks:

WO Jo U WN -

oW

Applied
Stress
pst

100

500
1le+003
2e+003
4e+003
8e+003
.6e+004
4e+003
le+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
.6e+004
4e+003
1e+003

Final
Displacement
in

0.003797
0.01705
0.02526

0.0323
0.04122
0.04955
0.06079
0.05485
0.04688
0.04851
0.05202
0.05653
0.06248
0.07216
0.08476
0.07859
0.06833
0.05724

CONSOLIDATION TEST DATA

Location: B-4001
Tested By: BM
Test Date: 5/31/07
Sample Type: Undisturbed

Void
Ratio

COOOO0OODOOCOOODODO0OO0ODOOOOO0O
w
AXo]
o

4.69
4.85
5.20
5.65
625
7.22
8.48
7.86

5. 72
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T50 Fitting

1.Rt.

min

AP OOCOOOOLWHOBNWRE OO
O WO B J-J00]~JO WU N

Log
min

O OO OOQOOO0ODOOOO0ODODOO
OFROO0OOROOOCOOO0ODODOOOHK

Project No.:
Checked By:

6141060286

HJ

Depth: 308.50°
Elevation: -89.62

Coefficient of Consolidation

Sq.Rt.
ft~2/sec

6.05e-005
1.26e-005
4,39%9e-006
1.59%e-006
1.86e-006
1.16e~006
5.90e-006
5.28e~006
1.40e~006
1.11e~006
6.07e~006
7.80e-006
7.71e~006
1.21e-005
1.31e-005
1.54e-004
3.90e-006
8.32e-007

Log
ft"2/sec

6.83e-005
5.51e-005
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
0.00e+000
4.20e-005
0.00e+000
0.00e+000
0.00e+000
4.52e-006
0.00e+000

Ave.
ft"2/sec

6.42e-005
2.05e-005
4.39e~-006
1.59e-006
1.86e-006
1.16e-006
5.90e-006
5.28e-006
1.40e-006
1.11e-006
6.07e-006
7.80e~-006
1.30e-005
1.21e-005
1.31e-005
1.54e-004
4.19e-006
8.32e-007
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